ISIL Engineering

and Land Services

Inspiring sustainable thinking

City of Lloydminster

Final Report

Waterworks Master Plan and System
Assessment 2016

October 2016
111



ISL Engineering

and Land Services

ISL Engineering and Land Services Ltd. is an award-winning full-service
consulting firm dedicated to working with all levels of government and the
private sector to deliver planning and design solutions for transportation,
water, and land projects.

Inspiring sustainable thinking BT HT 11 buﬂh@wared“ % o

By Aon Hewitt

oQM

l.
Organizational Quality
Management Program



Waterworks Master Plan and System Assessment 2016

ISL Engineering City of Lloydminster— Report
and Land Services
[...]
Table 6.30:  Reservoir Capacity Assessment using Distribution Master Plan BasiS ..........ccccoceeevivviennnen. 93
Table 6.31:  Reservoir Capacity Assessment USing WSA BasSiS .......cvvviiiiiiiiiiiieicceec e 93
Table 6.32: 2013 Peak Hourly Volume and Historical Peaking Factor............cccccoiiiiiiiiiiiiiiiiiiecee e 95
Table 6.33: 2014 Peak Hourly Volume and Historical Peaking Factor............c.cccooviuiiieiie i 96
Table 6.34: 2015 Peak Hourly Volume and Historical Peaking Factor.............cccceovviiiiiiiiee e 96
Table 6.35: 2016 Peak Hourly Volume and Historical Peaking Factor.............cccccoviiviiriieee i 97
Table 6.36:  Projected Peak Hour and Maximum Daily DEMAaNS ..........coouuiiiiiieaiiniiiiiieeee e 98
Table 6.37:  Peak Hour - Number of Pumps and Outlet Pipework VElOCity ...........cccovuverieeiiiiiiiieiie e 99
Table 6.38:  West End Reservoir Pumphouse Comments, Remaining Service Life and Actions ............... 99
Table 6.39:  WTP and West End Reservoir Distribution Pumping EQUIPMENt ............cooviiveiiiieeeiiiieens 101
Table 7.1: Operation and Maintenance Budget fOr 2014 ..........cooiiiiiiiiiiiiaa e 104
Table 7.2: Operation and Maintenance Budget for 2015 ..........cooooiiiiiiiiiee e 105
Table 7.3: Operation and Maintenance Budget fOr 2016 ...........cccveeiiiiiiiniiiieiieee e 106
Table 7.4: 2014 and 2015 Water ProducCtion RAE ..........ccoiiiiiiiiiiee it 106
Table 7.5: Less Than 5 Year (2016 to 2020) Non-Routine Equipment Overhaul / Replacement Plan...107
Table 7.6: 6 to 10 Year (2021 to 2025) Non-Routine Equipment Overhaul / Replacement Plan ........... 108
Table 7.7: 11 to 15 (2026 to 2030) Year Non-Routine Equipment Overhaul / Replacement Plan ......... 109
Table 7.8: Less Than 5 Years (2020) Years Capital Project Cost Estimated and Plan.......................... 111
Table 7.9: 510 10 Years (2020 to 2025) Capital Project Cost Estimated and Plan.............c.cccoooeiiee.e. 112
Table 7.10: 10 to 15 Years (2025 to 2030) Capital Project Cost Estimated and Plan...............cccccoeeenee 113
Table 7.11:  15to 20 Years (2030 to 2035) Capital Project Cost Estimated and Plan.............c.cccccevveenne 113
Table 7.12:  Estimated Water Rates required for 2016 t0 2020 .........cuvveiiiiieiiiiiieeiiiee e 114
Table 7.13:  Estimated Water Rates required for 2021 t0 2025 .........ccuviiiiiiiiiiiiieeeeee e 114
Table 7.14:  Estimated Water Rates required for 2026 t0 2030 .......cccceiiiiuiiiiiieeiiiiiiieee e eeiieee e e 115
Table 7.15:  Estimated Water Rates required for 2031 t0 2035 ......ccccuiiiiiiiiieiiiiee e 115
Table 8.1: Previous WSA Recommendations for Raw Water System..........c.ccocccovviiiiennnnnne. following page 118
Table 8.2: Previous Recommendations for Water Treatment System.........cccccooocveeviveeinnnnnn. following page 118
Table 8.3: Previous Recommendations for Distribution System Water System...................... following page 118

islengineering.com October 2016



Waterworks Master Plan and System Assessment 2016

ISL En[]‘-ﬁ’;?dieefjﬂg City of Lloydminster — Report
FINAL
il

FIGURES
Figure 1.1: oo R o (o)A DT Vo - U OSSP 2
Figure 1.2: Water Treatment SCREMALIC. ........c.ooiiiiiiiiiiiei e 6
Figure 4.1: Historical River, Desilting and Raw Water Turbidities, 2009 t0 2015 .........cccocvveeiiiveeniiiee e 22
Figure 4.2: Historical River and Raw Water Bacteriological Data, 2009 t0 2015.........cccoevvvveviiieeviiee e 23
Figure 4.3: Raw Water Cryptosporidium and Giardia Concentrations, 2099 - 2015.........cccccviieeviieeeniiieesnnnenn 24
Figure 4.4: Raw Water UV Transmittance, Turbidity and Colour, 2009 — 2015.........ccccceiiiieeriieeerieeesieee e 25
Figures 4.5: Raw Water pH and Temperature, 2009 t0 2015 .........ciiiiiireiiiieeciieeesieeesee e see e sreee e s nneeeesneeeennees 26
Figure 4.6: Historical WTP Turbidity, 2009 - 2015 .....ccceiiiiiiiieiie ettt beesineesbee e 28
Figure 4.7: Historical Treated Effluent Free Chlorine Residual, 2009 - 2015 ..........uuuuverrieereerreeereeereeereeereeereeene.. 29
Figure 4.8: Treated Water Aluminum and Manganese COoNCeNtrations............ccoccvvviieiiiieiiieiee e 32
Figure 4.9: Treated Water Aluminum and Manganese Concentrations, with pH............cccccoviiiiiie e 33
Figure 4.10:  Free Chlorine Residual at Routine Locations within the Distribution System, 2009 to 2015............ 35
Figure 4.11:  Total Chlorine Residual at Routine Locations within the Distribution System, 2009 to 2015............ 36
Figure 4.12:  Turbidity within the Distribution System, 2009 - 2015..........cociiiieiiiereriee e see e e 37
Figure 4.14:  Trihalomethanes Concentrations within the Distribution System, 2009 -2015 ..........cccocceeiierieennnn. 39
Figure 5.1: Historical Annual Raw Water Consumption by Husky Upgrader, 2009 to 2015...........ccccovecveiiennnne 40
Figure 5.2: Historical Average and Maximum Average Daily Volumes from WTP .........cccooiiiiiiiiiiciiicies 43
Figure 5.3: Historical Daily Volume with 1.5 Peaking Factor ..........ccccooiiiiiiiiiiiiiiiiciiics e 45
Figure 5.4: Projected Future Maximum and Average Daily Treated Water Volumes for WTP..........cccccveennee.. 47
Figure 5.5: Daily Losses across Water Treatment Plant 2009 t0 2015........cccvviiiieiiiiie i 48
Figure 5.6: Projected Future Maximum and Average Daily Raw Water Volumes for WTP ...........ccccvevcvveennnen. 49
Figure 6.1: Solids Contact Clarifier Surface Loading Rate and Outlet Turbidity ...........ccccooviieeiiieeiiie e 66
Figure 6.2: April to July 2011 Clarifier Measured Parameters ...........coceiiieeiieieiiesesee e 67
Figure 6.3: April to August 2014 Clarifier Measured Parameters...........cocoocveiieierieniieesee e 67
Figure 6.4: April to July 2015 Clarifier Measured Parameters ............ccooviiiiiiiiiiiic i 68
Figure 6.5: Filter Outlet Turbidity from June 26 to JuNE 29M 2014 .........ceiuiuiiiiiieriiniini et 69
Figure 6.6: Filter Outlet Turbidity from June 8™ to June 101 2015 .........c.ciiviiieieeeeee e 70
Figure 6.7: Historical Peaking Factor for HOUrly DEMAaNdS ..........cooiiiieiiiieeiiiie e 98
Figure 6.8: Length of Distribution System Pipe Construction by Year from City’s GIS (Dated Feb.13, 2015).102
Figure 6.9: Breakdown of Distribution System Pipe Materials from City’s GIS (Dated Feb. 13, 2015) ............ 102
Figure 6.10: Breakdown of Distribution System Pipe Sizes from City’s GIS (Dated Feb. 13, 2015) ...........c.ccoe... 103

islengineering.com October 2016



. . Waterworks Master Plan and System Assessment 2016
ISL Engineering City of Lloydminster — Report

FINAL

and Land Services

111
1.0
Introduction

1.1 Objective

As indicated in Section 35 (1) of The Water Regulations (2002), the permittee of a waterworks system
supplying water for human consumption is required to submit an independent engineering assessment of
the system to the Saskatchewan Water Security Agency (SWSA) at least once every five years.

Round 1 of the Waterworks System Assessment (WSA) for the City of Lloydminster was conducted by
Associated Engineering in 2005 (City of Lloydminster Waterworks System Assessment, 2006). This was
followed by a Round 2 WSA, which was completed by Worley Parsons in 2010 (City of Lloydminster
Waterworks System Assessment and Capital Plan, 2010). ISL Engineering and Land Services Ltd. (ISL)
was retained by the City of Lloydminster to re-evaluate the condition, efficiency, and capacity of the different
components of the City’s waterworks system, which are listed below.

e Raw Water Supply System

e Water Treatment System including Disinfection

e Treated Water System including Storage and Distribution
e Waterworks System Infrastructure

This assessment process will allow the City to anticipate any upcoming upgrades and maintenance
requirements in order to provide raw and high quality treated water to consumers, which complies with the
Saskatchewan standards and regulations. Planning for future upgrades will allow the City to formulate a
financial plan and re-assess their water rates in advance of commencing any of the upgrades or changes
identified within this report.

1.2 References

e A Guide to Waterworks Design EPB 201, Saskatchewan Ministry of Environment, 2012.

e City of Lloydminster Waterworks System Assessment, Associated Engineering, 2006.

e City of Lloydminster Waterworks System Assessment and Capital Plan, Worley Parsons, 2010.

e City of Lloydminster Waterworks Emergency Response Plan, 2014.

e City of Lloydminster Growth Study, ISL Engineering and Land Services, 2013.

e Disinfection Profiling and Benchmarking Guidance Manual, Environmental Protection Agency, 1999.

e Guidelines for Chlorine Gas Use in Water and Wastewater Treatment EPB 265, Government of
Saskatchewan, 2004 Revision.

e New West Reservoir Preliminary Design Report, ISL Engineering and Land Services, 2004.

e North Saskatchewan River Watershed Source Water Protection Plan, Saskatchewan Watershed
Authority, 2008.

e Permit to Operate a Waterworks, Water Security Agency, 2011.
e The Occupational Health and Safety Regulations, Government of Saskatchewan, 1996.
e The Water Regulations, Saskatchewan Ministry of Environment, 2002.

islengineering.com October 2016 | Page 1



ISL Engineering

and Land Services

Waterworks Master Plan and System Assessment 2016
City of Lloydminster — Report

FINAL

2.0

Waterworks System Overview

2.1 System Description

The City’s existing Waterworks Systems consists of the following components:

¢ Raw Water Supply System
« Water Treatment and Disinfection System

e Treated Water Storage and Distribution System

The following subsections will provide, in detail, a description of each of the sub-components within the three
systems listed above. A Process Flow Diagram (PFD) entailing all the components described in this section

is provided below (Figure 1.1).

Flocculant

Filter Aid

West End

Reservoir
A

Alum Lime Chlorine
Activated Carbon
Backwash Water
River Intake & Desilting Pond Raw Water Clearwell &
Low Lift »{ & High Lift N 4 Clarifier Media Filters »  Distribution
Reservoir
Pumps Pumps Pumps
A 4 A 4 A4
Husky Raw Sludge to Backwash
Water Sanitary ovg:;: to Water to
Pumphouse Sewer Creek
To Husky

Figure 1.1: Process Flow Diagram

2.1.1 Raw Water Supply System

The Raw Water Supply System, which provides raw water to both the City of Lloydminster (City) and Husky
Energy Upgrader (Husky), was constructed in the summer of 1983 and placed into service during the spring
of 1984. Following commissioning, the system was upgraded first in 1991 and finally in 1999 to address the
increasing Husky raw water demand. The major infrastructure and elements of the Raw Water Supply

System are listed below:

* River Intake Structure

¢ River Intake Pump Station

¢ Desilting Pond

e Raw Water Supply Pipeline

¢ Husky Raw Water Pumphouse

* Other Raw Water Allocation

« Raw Water Reservoir

¢ Contingency and Source Water Protection Plans

Page 2

|  October 2016

Inspiring sustainable thinking



Waterworks Master Plan and System Assessment 2016

I‘SL Enﬂf’;?dieeﬂﬂﬂ City of Lloydminster — Report
FINAL

River Intake Structure

The River Intake Structure is the first stage of the City’s raw water supply system. Positioned in the channel
of the North Saskatchewan River, this concrete rectangular structure is responsible for drawing and directing
surface water from the river into the river intake pump station. The intake structure draws in raw water from
the river using four (4) intake ports, two (2) on each side of the intake structure. Following entry into the
intake structure, raw water is directed to the river intake pump station via a 1,050 mm diameter high-density
Polyethylene (HDPE) pipe. The intake structure as well as the transfer pipe have a design capacity of

1,042 L/sec (90,000 m3/day).

River Intake Pump Station

The River Intake Pump Station comprises of the 3 components.

e A 10 mm mesh size travelling screen with a rated capacity of 1,040 L/sec (89,856 m3/day), which
screens out and prevents larger debris from entering the rest of the downstream raw water system.

e Two VFD-driven low-lift pumps, each with a rated capacity of 347 L/sec (30,000 m®/day) at a discharge
pressure of 9 m which pump the raw water influent to the desilting pond. Provision to direct raw water
from the low lift pump wet well straight to the high lift pumps wet well is provided in the event the
desilting pond is undergoing maintenance.

e Three fixed speed high lift pumps, two pumps each with a capacity of 232 L/sec (20,000 m%/day) at a
discharge pressure of 542.5 m, and one with a capacity of 116 L/sec (10,000 m3/day) at a discharge
pressure of 542.5 m. These units pump the screened and de-silted river water to the raw water reservoir
adjacent to the Water Treatment Plant (WTP) via a 750 mm raw water supply pipeline.

Desilting Pond

The single U-shaped desilting pond is designed to remove particulate matter such as sediment and silt from
the raw water, prior to being pumped to the raw water reservoir by the high lift pumps. Following desilting,
the outlet from the pond flows by gravity into the high lift pump wet well. The volumetric capacity of the
desilting pond is 122,000 m2. As per the 2010 WSA, the desilting pond was last dredged in 2007.

Raw Water Supply Pipeline

The high lift pumps have the capability to move both de-silted and screened river water from the high lift
pump wet well to the raw water reservoir via a 36 Km long 750 mm diameter yellow jacketed, epoxy lined
steel pipe with a design capacity of 694 L/sec (60,000 m3/day). At this capacity, the velocity of the flow within
the pipe would be approximately 1.6 m/s. A provision is provided to bypass the raw water reservoir and
directly feed the WTP, in the event the raw water reservoir is undergoing maintenance.

Raw Water Reservoir

Constructed and commissioned in 1974, the raw water reservoir is located directly west of the City’s Water
Treatment Plant (WTP). The volumetric capacity of the raw water reservoir is approximately 204,500 m?, of
which the lower 2 m cannot be used due to allowances for solids accumulation and position of the outlet
pipework. In accounting for 1 m of ice cover this results in a working raw water storage capacity of

155,000 m3 in winter, and 188,000 m3 in summer

Copper Sulfate is added periodically to the raw water reservoir to control algal growth within the raw water,
typically during the spring and summer seasons. The City currently adds one 25 kg bag of Copper Sulfate to
the raw water reservoir during each application, which translates to a dose of 2.2 mg/L. Over the past year,
Copper Sulfate was added to the raw water reservoir twice in 2014 (May 28 and July 3) and thrice in 2015
(May 13, July 8, and September 3). A maximum of 12 bags, each containing 25 kg of Copper Sulfate is
typically stored on site.

islengineering.com October 2016 | Page 3



: : Waterworks Master Plan and System Assessment 2016
I‘SL Enﬂ?ﬂ'dieeﬂi?ﬂ City of Lloydminster — Report

FINAL

Husky Raw Water Pump House

The Husky Raw Water Pump House is located adjacent to both the WTP and the raw water reservoir. This
pump house is used to supply raw water to the Husky Lloydminster Upgrader (HLU) and is comprised of two
horizontal split case pumps, each with a capacity of 91 L/sec (7,872 m®/d) at a discharge pressure of 57 m.
Prior to the 1999 upgrade, raw water supply for HLU was taken from the raw water reservoir. However,
following the upgrade, the HLU was provided with only the option of taking raw water directly off the raw
water supply pipeline. The split case pumps direct raw water from the raw water supply pipeline to the HLU
via a 9 km long 350 mm diameter PVC pipeline. The HLU supply pipeline is rated for a maximum flow rate of
15,720 m? of raw water per day. At this flow rate, the velocity of the flow within the pipe will be approximately
1.9 m/s.

Other Raw Water Allocation

In addition to the HLU, raw water is drawn directly off the raw water pipeline and supplied for agricultural
operations to the following establishments.

e Don Whiting Farm
e Jack Whiting Farm